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1. Test Laboratory

1.1. Testing Location
Location 1:CTTL(Huayuan North Road)
Address: No. 52, Huayuan North Road, Haidian District, Beijing,

P. R. China100191

Location 2:CTTL(Shouxiang)
Address: No. 51 Shouxiang Science Building, Xueyuan Road,

Haidian District, Beijing, P. R. China100191
1.2. Testing Environment

Normal Temperature: 15-35C
Extreme Temperature:  -20/+55°C
Relative Humidity: 20-75%

1.3. Project data
Testing Start Date: 2015-12-22

Testing End Date: 2015-01-09

1.4. Signature
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(Reviewed this test report)
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Lv Songdong
(Approved this test report)
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2. Client Information

2.1. Applicant Information

Company Name:
Address:

City:

Postal Code:
Country:
Telephone:

Fax:

ZTE CORPORATION

ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan
District, Shenzhen, Guangdong, 518057, P.R. China

Shenzhen

518057

China

+86-21-68897541

+86-21-50801070

2.2. Manufacturer Information

Company Name:
Address:

City:

Postal Code:
Country:
Telephone:
Fax:

ZTE CORPORATION

ZTE Plaza, Keji Road South, Hi-Tech Industrial Park, Nanshan
District, Shenzhen, Guangdong, 518057, P.R. China

Shenzhen

518057

China

+86-21-68897541

+86-21-50801070

©Copyright. All rights reserved by CTTL.
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3. Equipment Under Test (EUT) and Ancillary Equipment (AE)
3.1. About EUT

Description WCDMA/GSM (GPRS) Dual-Mode Digital Mobile Phone
Model name ZTE Blade L3/Blade L3
FCCID SRQ-ZTEBLADEL3

ICID /

With WLAN Function Yes

Frequency Range ISM 2400MHz~2483.5MHz
Type of Modulation DSSS/CCK/OFDM
Number of Channels 11

Antenna Integral Antenna

MAX Conducted Power 25.28dBm(CCK)

Power Supply 3.7V DC by Battery

3.2. Internal Identification of EUT

EUT ID* SN or IMEI HW Version SW Version
UT01a 866254020016230 WMBX ZTE_CN_QB125S P182A20V1.0.0
UT02a 866254020016073 WMBX ZTE_CN_QB125S P182A20V1.0.0

*EUT ID: is used to identify the test sample in the lab internally.

3.3. Internal Identification of AE

AE ID* Description SN

AE1 Battery -

AE2 Charger -
AE1

Commercial name Battery

Type Li3820T43P3H785439

Manufacturer /

Length of cable /
AE2

Commercial name Charger

Type STC-A51-A

Manufacturer /

Length of cable /

*AE ID: is used to identify the test sample in the lab internally.

©Copyright. All rights reserved by CTTL.
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3.4. General Description

The Equipment under Test (EUT) is a model of WCDMA/GSM ( GPRS ) Dual-Mode Digital Mobile
Phone with integrated antenna and inbuilt battery.

It has Bluetooth (EDR) function.

It consists of normal options: travel charger, USB cable and Phone.

Manual and specifications of the EUT were provided to fulfil the test.

Samples undergoing test were selected by the client.

3.5. Interpretation of the Test Environment

For the test methods, the test environment uncertainty figures correspond to an expansion factor
k=2.

Measurement Uncertainty

Parameter Uncertainty
temperature 0.48°C
humidity 2 %

DC voltages 0.003V

4. Reference Documents

4.1. Documents supplied by applicant
EUT feature information is supplied by the applicant or manufacturer, which is the basis of testing.

4.2. Reference Documents for testing
The following documents listed in this section are referred for testing.
Reference Title Version
FCC CFR 47, Part 15, Subpart C:
15.205 Restricted bands of operation;
FCC Part15 15.209 Radiated emission limits, general requirements; 2014
15.247 Operation within the bands 902-928MHz,
2400-2483.5 MHz, and 5725-5850 MHz.
American National Standard of Procedures for Compliance

ANSI C63.10 i i ] i 2013
Testing of Unlicensed Wireless Devices

©Copyright. All rights reserved by CTTL.
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5. Test Results
5.1. Summary of Test Results
Sub-clause of i
SUMMARY OF MEASUREMENT RESULTS Sub-clause of IC| Verdict
Part15C
Maximum Peak Output Power 15.247 (b) / P
Peak Power Spectral Density 15.247 (e) / P
Occupied 6dB Bandwidth 15.247 (a) / P
Band Edges Compliance 15.247 (d) / P
Transmitter Spurious Emission - Conducted 15.247 (d) / P
Transmitter Spurious Emission - Radiated 15.247, 15.205, 15.209 / P
AC Powerline Conducted Emission 15.107, 15.207 / P
Please refer to ANNEX A for detail.
Terms used in Verdict column
P Pass, The EUT complies with the essential requirements in the standard.
NP Not Perform, The test was not performed by CTTL
NA Not Applicable, The test was not applicable
F Fail, The EUT does not comply with the essential requirements in the
standard
F Fail, The EUT does not comply with the essential requirements in the
standard

5.2. Statements
The test cases as listed in section 5.1 of this report for the EUT specified in section 3 was

performed by CTTL and according to the standards or reference documents listed in section 4.2
The EUT met all requirements of the standards or reference documents, and only the WLAN
function was tested in this report.

5.3. Test Conditions

T nom Normal Temperature
T min Low Temperature

T max High Temperature

V nom Normal Voltage

For this report, if the test cases listed above are tested under normal temperature and normal
voltage, and also under norm humidity, the specific condition is shown as follows:

Temperature T nom 26°C
Voltage V nom 3.7V(By battery)
Humidity H nom 44%

©Copyright. All rights reserved by CTTL.
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6. Test Facilities Utilized
Conducted test system
. Serial Calibration | Calibration
No. Equipment Model Manufacturer
Number date Due date
Vect Signal Rohd &
1| Veeer M Esqao | 200089 onde 2014-07-08 | 2015-07-07
Analyzer Schwarz
) Rohde &
2 | Test Receiver ESS 847151/015 2014-11-29 | 2015-11-28
Schwarz
Rohde &
3 | LISN ESH2-75 | 829991/012 2014-4-15 | 2015-4-14
Schwarz
4 | Shielding Room S81 / ETS-Lindgren / /
Radiated emission test system
i Serial Calibration | Calibratio
No. Equipment Model Manufacturer
Number date n Due date
Rohde &
1 | TestReceiver | ESU26 | 100376 onde 2014-11-6 | 2015-11-5
Schwarz
2 | BiLog Antenna | VULB9163 | 9163-514 Schwarzbeck 2012-11-11 | 2015-11-10
Dual-Ridge
3 | Waveguide 3117 00119024 ETS-Lindgren 2014-4-20 2017-4-19
Horn Antenna
Dual-Ridge
4 | Waveguide 3116 2661 EMCO 2014-7-1 2017-06-30
Horn Antenna
Rohde &
5 | Loop antenna HFH2-Z2 | 829324/007 2012-12-21 | 2015-12-20
Schwarz
5 Semi-anechoic / CT000332-1 | Frankonia / /
chamber 074 German

©Copyright. All rights reserved by CTTL.




ANNEX A: Detailed Test Results

A.l. Measurement Method

A.1.1. Conducted Measurements
Connect the EUT to the test system as Fig.A.1.1.1 shows.
Set the EUT to the required work mode.
Set the EUT to the required channel.

Set the Vector Signal Analyzer and start measurement.
Record the values. Vector Signal Analyzer

No.114Z49143-SRDO01
Page11 of 118

EUT

Attenuator

Vector Signal

Shielding room

Analyzer

Fig.A.1.1.1: Test Setup Diagram for Conducted Measurements

A.1.2. Radiated Emission Measurements
In the case of radiated emission, the used settings are as follows,

Sweep frequency from 30 MHz to 1GHz, RBW = 100 kHz, VBW = 300 kHz;
Sweep frequency from 1 GHz to 26GHz, RBW = 1MHz, VBW = 10Hz;

Antenna

EUT \f

Anechoic Chamber

Antenna

e

Vector Signal
Analyzer (Test

Receiver)

Fig.A.1.2.1: Test Setup Diagram for Radiated Measurements

©Copyright. All rights reserved by CTTL.



No.114Z49143-SRDO01
Page12 of 118

A.2. Maximum Output Power

Method of Measurement: See ANSI C63.10-2013-clause 11.9.1.2

a) Set the RBW =1 MHz.

b) Set the VBW = 3 MHz.

c) Setthe span = [1.5 X DTS bandwidth].

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the instrument’s band/channel power measurement function with the band limits set equal
to the DTS bandwidth edges (for some instruments, this may require a manual override to select
the peak detector).

Measurement Limit:

Standard Limit (dBm)

FCC CRF Part 15.247(b) <30

EUT ID: EUT2
A.2.1. Peak Output Power-conducted
Measurement Results:

802.11b/g mode

Test Result (dBm)
Data Rate
Mode (Mbps) 2412MHz 2437MHz 2462 MHz
P (ch1) (Ché) (Ch11)
1 21.61 / /
2 21.94 / /
802.11b
5.5 23.42 / /
1" 24.94 25.03 25.28
6 22.89 / /
9 22.72 / /
12 22.66 / /
18 22.55 / /
802.11g
24 22.81 / /
36 22.86 / /
48 22.90 / /
54 23.01 2417 23.30

The data rate 11Mbps and 54Mbps are selected as worse condition, and the following cases are
performed with this condition.

©Copyright. All rights reserved by CTTL.
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802.11n-HT20 mode
Test Result (dBm)
Data Rate
Mode (Index) 2412MHz 2437MHz 2462 MHz
(Chl) (Che) (Ch11)
MCSO0 22.79 / /
MCS1 22.66 / /
MCS2 22.27 / /
802.11n MCS3 22.88 / /
(20MHz) MCS4 22.82 / /
MCS5 22.80 / /
MCS6 22.88 / /
MCS7 22.89 24.00 23.12

The data rate MCS?7 is selected as worse condition, and the following cases are performed with

this condition.

802.11n-HT40 mode

Test Result (dBm)
Data Rate
Mode (Index) 2422MHz 2437MHz 2452 MHz
(Ch3) (Che) (Ch9)
MCSO0 20.73 / /
MCSH1 20.50 / /
MCS2 20.52 / /
802.11n MCS3 20.93 23.04 21.08
(40MHz) MCS4 20.49 / /
MCS5 20.55 / /
MCS6 20.47 / /
MCS7 20.44 / /

The data rate MCS3 is selected as worse condition, and the following cases are performed with

this condition.

Conclusion: Pass

A.2.2. Average Output Power-conducted

Method of Measurement: See ANSI C63.10-2013-clause 11.9.2.2.2
The procedure for this method is as follows:

a) Set span = 80MHz.
b) Set RBW = 1MHz.
c) Set VBW = 3MHz
d
e) Sweep time = auto.
f) Detector = RMS.

~ ~— ~— ~—

Number of points in sweep = 625

) Trace average 100 traces in power averaging (rms) mode.

g) The trigger shall be set to “free run.”
h

i) Compute power by integrating the spectrum across the OBW of the signal using the instrument’s
©Copyright. All rights reserved by CTTL.
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band power measurement function, with band limits set equal to the OBW band

edges.

802.11b/g mode

Test Result (dBm)

Mode

2412MHz (Ch1) 2437MHz (Ch6) 2462 MHz (Ch11)
802.11b 18.01 18.28 18.33
802.11g 13.98 15.24 14.21

802.11n-HT20 mod

Test Result (dBm)

Mode

2412MHz (Ch1l)

2437MHz (Ch6)

2462 MHz (Ch11)

802.11n (20MHz)

13.84

15.20

14.02

802.11n-HT40 mod

Mode

Test Result (dBm)

2422MHz (Ch3)

2437MHz (Ch6)

2452 MHz (Ch9)

802.11n(40MHz)

11.24

13.31

11.39

Conclusion: Pass

©Copyright. All rights reserved by CTTL.




A.3. Peak Power Spectral Density

No.114Z49143-SRDO01
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Method of Measurement: See ANSI C63.10-2013-clause 11.10.2
a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span to 1.5 times the DTS bandwidth.

d) Set the VBW = 10 kHz.

e) Detector = peak.

f) Sweep time = auto couple.
g) Trace mode = max hold.

h) Allow trace to fully stabilize.

)
)
c) Set the RBW to RBW = 3 kHz.
)
)

i) Use the peak marker function to determine the maximum amplitude level within the RBW.

Measurement Limit:

Standard

Limit

FCC CRF Part 15.247(e)

< 8 dBm/3 kHz

Measurement Results:

802.11b/g mode

Power Spectral Density .
Mode Channel Conclusion
(dBm/3 kHz)
1 Fig.A.3.1 -5.95 P
802.11b 6 Fig.A.3.2 -6.29 P
11 Fig.A.3.3 -3.74 P
1 Fig.A.3.4 -10.60 P
802.11g 6 Fig.A.3.5 -10.45 P
11 Fig.A.3.6 -11.28 P
802.11n-HT20 mode
P S tral D it
Mode Channel ower spectral bensity Conclusion
(dBm/3 kHz)
1 Fig.A.3.7 -11.80 P
802.11n :
6 Fig.A.3.8 -10.74 P
(HT20) -
11 Fig.A.3.9 -12.47 P
802.11n-HT40 mode
P S tral D it
Mode Channel ower spectral bensity Conclusion
(dBm/3 kHz)
3 Fig.A.3.10 -16.56 P
802.11n .
6 Fig.A.3.11 -14.77 P
(HT40) -
9 Fig.A.3.12 -15.98 P

Conclusion: Pass

Test graphs as below:

©Copyright. All rights reserved by CTTL.
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Peak Power Spectral Denaity, 302,110, channel 1, 28120Hz Rak:.3 dbm
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Fig.A.3.1 Power Spectral Density(802.11b,Ch1)

Peak Power Spectral Density, 302,110, channel §, 243TMHz Hak:.iJ dom
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Fig.A.3.2 Power Spectral Density (802.11b, Ch 6)
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Peak Power Spectral Densty, B02.110, channgl 11, 2462MHz Rak:.3 dbm
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Fig.A.3.3 Power Spectral Density (802.11b, Ch 11)

Peak Power Spectral Density, 302,115, channel 1, 28130Hz
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Fig.A.3.4 Power Spectral Density (802.11g, Ch 1)

©Copyright. All rights reserved by CTTL.
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Peak Power Spectral Density, 302,115, channel §, 243TMHz
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Fig.A.3.5 Power Spectral Density (802.11g, Ch 6)

Peak Power Spectral Densty, 802119, channel 11, 24620Hz Hak:.iJ dom
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Fig.A.3.6 Power Spectral Density (802.11g, Ch 11)

©Copyright. All rights reserved by CTTL.
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Prak Power Spectral Densty, B02.11m-20, channel 1, 241204z
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Fig.A.3.7 Power Spectral Density (802.11n-HT20, Ch 1)
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Fig.A.3.8 Power Spectral Density (802.11n-HT20, Ch 6)

©Copyright. All rights reserved by CTTL.
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Feak Power Spectral Denaity, 802.14n-20, channel 11, 2452MHz Rak:.3 dbm
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Fig.A.3.9 Power Spectral Density (802.11n-HT20, Ch 11)

Prak Power Spectral Densty, B02.11m-40, chanrel 3, 202204z
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Fig.A.3.10 Power Spectral Density (802.11n-HT40, Ch 3)
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Prak Power Spectral Densty, B02.11m-40, channsl 6, 2437MHz

ZABZAMZAZ A EE R AR A20 24222 04 T 6 T 400 1AM 2450 ZIIJ-I 2438 Z.J;JI S0 2443 T B8 T G457 B4 2 400 2 45T 2 454 7 4552 LTR T BE0 T 850 T BG4 7 458
FreguencyibHz)

[=Trics = Sareal - Sanead ¥ Warksd |

Fig.A.3.11  Power Spectral Density (802.11n-HT40, Ch 6)

Prak Power Spectral Derssty, B02.11n-40, chanmsel §, 2452MHz Hak:.iJ dom
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Fig.A.3.12  Power Spectral Density (802.11n-HT40, Ch 9)
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A.4. DTS 6-dB Signhal Bandwidth

Method of Measurement: See ANSI C63.10-2013 section 11.8.1.

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) = 300 kHz.

c) Detector = Peak.

d) Trace mode = max hold.

e) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower frequencies) that are attenuated by 6
dB relative to the maximum level measured in the fundamental emission.

Measurement Limit:

Standard Limit (kHz)

FCC 47 CFR Part 15.247 (a)

= 500

EUT ID: EUT2

Measurement Result:

802.11b/g mode

Occupied 6dB Bandwidth )
Mode Channel conclusion
(kHz)
1 Fig.A.4.1 9150 P
802.11b 6 Fig.A.4.2 9300 P
11 Fig.A.4.3 9050 P
1 Fig.A.4.4 15950 P
802.11g 6 Fig.A.4.5 16000 P
11 Fig.A.4.6 15900 P
802.11n-HT20 mode
Occupied 6dB Bandwidth .
Mode Channel conclusion
(kHz)
1 Fig.A.4.7 16550 P
802.11n .
6 Fig.A.4.8 17200 P
(HT20) -
11 Fig.A.4.9 17200 P
802.11n-HT40 mode
Occupied 6dB Bandwidth )
Mode Channel conclusion
(kHz)
3 Fig.A.4.10 35200 P
802.11n .
6 Fig.A.4.11 35200 P
(HT40) -
9 Fig.A.4.12 35440 P

Conclusion: Pass
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Test graphs as below:

GdE Bandwiath, B02.110,channal 1 2412.0MHz! TR IR

2388 2359 Z DS 3054 2188 2058 T 400 212 2404 ZA0E T AN 2490 241 2414 ZA8 2408 2420 ZAZE Z O D435 2428 74N T2 2404 14‘5
FreguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.1 Occupied 6dB Bandwidth(802.11b,Ch 1)

GdE Bandwickh, 802 11b,channed § 2437 OMHZ! Hek T dhar

2402 2444 ZA1E T E18. 2430 2!‘22 a4 ll.Eﬂ 2428 2430 ZAND 2404 2438 24N FTAM] TT JA4E TAEE T AW D40 2457 2AGE T A DA 2450 2452
FregueneyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.2 Occupied 6dB Bandwidth (802.11b, Ch 6)
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6B Bandwedth, 502,110, channsl 11 2462 0WHZ! FIA TN C

2438 ZI:H ZAIZ 784 2.4:-‘ ZAEL TAEQ ZAN2 2454 TARE TEIA D460 2467 2464 I EE5 2 ABE 2ATD ZATI T 474 J4TH 24TE Z4BG T 4ED 7484 24pE
FraguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.3 Occupied 6dB Bandwidth (802.11b, Ch 11)

GdE Bandwiah, B02.11g,channal 1 2412.0MHz! FRER TN LR

2388 2359 Z DS 3054 2188 2058 T 400 212 2404 ZA0E T AN 2490 241 2414 ZA8 2408 2420 ZAZE Z O D435 2428 74N T2 2404 ZJIE
FreguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.4  Occupied 6dB Bandwidth (802.11g, Ch 1)
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GdE Bandwiah, B02.11g,channsl § 2437 OMHz!

-4p MW ..,-

2402 2444 ZA1E T E18. 2430 2!‘22 a4 ll.Eﬂ 2428 2430 ZAND 2404 2438 24N FTAM] TT JA4E TAEE T AW D40 2457 2AGE T A DA 2450 2452
FregueneyMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.45 Occupied 6dB Bandwidth (802.11g, Ch 6)

GAE Blandwedih, B02.11g.channsl 11 2462 0MHz! i O

| o
. )j | Hdd
gaofioo b : /‘

2430 TaEy T AT 7 o4& 2.4‘3 ZAEL TAEQ Z N2 2454 TARE T EIA D450 2AGT 24E4 I EEG I ABR 24TD ZATI T 474 2476 24TE 4B Z 453 7484 ZJIH
FraguencyMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.4.6 Occupied 6dB Bandwidth (802.11g, Ch 11)
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BB Bandwidth, 802 11n-20.charnel 1 2442 OkHz! oniad

2388 2359 Z DS 3054 2188 2058 T 400 212 2404 ZA0E T AN 2490 241 2414 ZA8 2408 2420 ZAZE Z O D435 2428 74N T2 2404 14‘5
FreguenepMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.4.7 Occupied 6dB Bandwidth (802.11n-20MHz, Ch 1)

BB Bandwidth, 302 11n-20,charnel & 2437 OkHz! tyviabil P

2402 2444 ZA1E T E18. 2430 2!‘22 a4 ll.Eﬂ 2428 2430 ZAND 2404 2438 24N FTAM] TT JA4E TAEE T AW D40 2457 2AGE T A DA 2450 2452
FregueneyMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.4.8 Occupied 6dB Bandwidth (802.11n-HT20, Ch 6)
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B Bardwidth, B02 2 1n-20 chanmel 11 2462.0MHz!

L me f

2430 TaEd T AT T &4 2.4.15 ZALE TEEQD 2442 2454 ZARE TEME Q480 246G 24E4 Z UG DABR 24TD T4TI T 4T 24TE 24TE ZABF Z.852 2484 ZJIH

Fig.A.4.9

FraguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Occupied 6dB Bandwidth (802.11n-HT20, Ch 11)

BB Bandwidth, 302 11n-40,charnel 3 2422 OhHz!

ZI8E

234

2,558 2400

Fig.A.4.10

ZApE a1 24008 243 Zas 240 2438 2.4IIII a5 2450 2458 e
FreguinepiMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Occupied 6dB Bandwidth (802.11n-40MHz, Ch 3)

©Copyright. All rights reserved by CTTL.



— No. 114Z49143-SRD01
=777 Page28 of 118

BB Bandwidth, 802 11n-40,charnel & 2437 OkHz!

2407 Zam em0 2485 LA 2435 2,430 245 2840 2445 2450 2455 280 2485 2470 ZeTE
FroaguencyiMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.11 Occupied 6dB Bandwidth (802.11n-HT40, Ch 6)

B8 Bandwidth, 802 11040 charnel 3 2452 OhHz!

)
'-:EI ; Lk .: . I L) %I
. Jﬁmﬁm l\{wmw'j_ TS 1

/

2418 Zam 24358 2430 ZAXE 2,840 2,445 245 Z.855 2480 2455 2ATH s 2480 2485 a5
FroguencyiMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.4.12 Occupied 6dB Bandwidth (802.11n-HT40, Ch 9)
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A.5. Band Edges Compliance

Method of Measurement: See ANSI C63.10-2013-clause 6.10.4
Connect the spectrum analyzer to the EUT using an appropriate RF cable connected to the EUT
output. Configure the spectrum analyzer settings as described below.

a) Set Span = 100MHz

b) Sweep Time: coupled

c) Set the RBW= 100 kHz

c) Set the VBW= 300 kHz

d) Detector: Peak

e) Trace: Max hold

Measurement Limit:

Standard Limit (dBc)
FCC 47 CFR Part 15.247 (d) > 20
EUT ID: EUT2

Measurement Result:

802.11b/g mode

Mode Channel Test Results Conclusion
1 Fig.A.5.1 P
802.11b -
11 Fig.A.5.2 P
1 Fig.A.5.3 P
802.11g -
11 Fig.A.5.4 P

802.11n-HT20 mode

Mode Channel Test Results Conclusion
802.11n 1 Fig.A.5.5 P
(HT20) 11 Fig.A.5.6 P

802.11n-HT40 mode

Mode Channel Test Results Conclusion
802.11n 3 Fig.A.5.7 P
(HT40) 9 Fig.A.5.8 P

Conclusion: Pass
Test graphs as below:
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Barsd Edges. 502 11b.channel 1, 2400 OhHz el :_u...

2,550 2.!-55 30 23T 23T 20TH M0 M IS Z238E 2400 ZanE 2400 Z4NE 243 A28 Z.i:'.IIJ 2435 Tadn T EEE 748
FreguencyMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.5.1 Band Edges (802.11b, Ch 1)

Band Edges, B02.110,channsl 11, 2483 5MHz k-2 b

ZAFS 240 2445 T EED 2485 2460 ZAE. 2470 2ATE Z4N} T EBS  Z4B0 245t JIBG0 2E0E  ZS10 THIE 253D 253 IE
FreguencyMHz)

I—Tu:l melLimill Ling 7 Warked I

Fig.A.5.2 Band Edges (802.11b, Ch 11)
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Barsd Edges. 502.11g.channel 1, 2400 0hHz gk 5 dbr

P e - et
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|
\

= prosnend

2,550 E.!“SS 230 23T 23T 20TH M0 M 23S 23ISR 2400 248 2400 ZANE 243 23R 2430 2408 T aaD 0 Ta4E 245
FreguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.5.3 Band Edges (802.11g, Ch 1)

Band Edges, B02.11g.channsl 11, 2483 5MHz k-2 b

-t

B0

ZAFS 240 2445 T EED 2485 2460 ZAE. 2470 2ATE Z4N} T EBS  Z4B0 245t JIBG0 2E0E  ZS10 THIE 253D 253 IE
FreguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.5.4 Band Edges (802.11g, Ch 11)
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Band Edges, B02.11n-20,channel 1, 2400.0MHz i ; Ly

& i e s ] m

2550 235 3O 23T 23 23TH M0 2ME ZOE Z238E 2400 ZanE 2400 ZANE 24 243 2430 2408 TaaD 0 TaE 2450
FreguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.5.5 Band Edges (802.11n-HT20, Ch 1)

Bard Edges, 802 11n-20.channel 11, 2483 5MHz k-2 b

-t

B0

ZAFS 240 2445 T EED 2485 2460 ZAE. 2470 2ATE Z4N} T EBS  Z4B0 245t JIBG0 2E0E  ZS10 THIE 253D 253 IE
FreguencyMHz)
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Fig.A.5.6 Band Edges (802.11n-HT20, Ch 11)
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Band Edges, B02.11n-20,channel 3, 2400.0MHz '_'""I i
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Fig.A.5.7 Band Edges (802.11n-HT40, Ch 3)

Bland Edges, B02.11n-40 channel 9, 2483 5MHz

| s

ZAFS 240 2445 T EED 2485 2460 ZAE. 2470 2ATE Z4N} T EBS  Z4B0 245t JIBG0 2E0E  ZS10 THIE 253D 253 IE
FreguencyMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.5.8 Band Edges (802.11n-HT40, Ch 9)
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A.6. Transmitter Spurious Emission

A.6.1 Transmitter Spurious Emission — Conducted

Method of Measurement: See ANSI C63.10-2013-clause 11.11.2
Establish a reference level by using the following procedure:

a) Set instrument center frequency to DTS channel center frequency

b) Set the spanto = 1.5 times the DTS bandwidth

c) Set the RBW= 100 kHz

d) Set the VBW= 300 kHz

e) Detector = Peak

f) Sweep time = auto couple

g) Trace mode = max hold

h) Allow trace to fully stabilize

i) Use the peak marker function to determine the maximum PSD level

Note that the channel found to contain the maximum PSD level can be used to establish the

reference level.
Establish an emission level by using the following procedure:

a) Set the center frequency and span to encompass frequency range to be measured.

b) Set the RBW = 100 kHz.

c) Set the VBW = 300 kHz.

d) Detector = peak.

e) Sweep time = auto couple.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band
(excluding restricted frequency bands) is attenuated by at least the minimum requirements
specified in 11.11. Report the three highest emissions relative to the limit.

~— ~— ~— ~—

Measurement Limit:

Standard Limit

20dB below peak output power in 100 kHz

FCC 47 CFR Part 15.247 (d) bandwidth

EUT ID: EUT2

Measurement Results:

©Copyright. All rights reserved by CTTL.
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802.11b mode
MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.1 P
30 MHz ~ 1 GHz Fig.A.6.1.2 P
1 GHz ~ 2.5 GHz Fig.A.6.1.3 P
25GHz~7.5GHz Fig.A.6.1.4 P
! 7.5 GHz ~ 10 GHz Fig.A.6.1.5 P
10 GHz ~ 15 GHz Fig.A.6.1.6 P
15 GHz ~ 20 GHz Fig.A.6.1.7 P
20 GHz ~ 26 GHz Fig.A.6.1.8 P
2.437 GHz Fig.A.6.1.9 P
30 MHz ~ 1 GHz Fig.A.6.1.10 P
1GHz ~25GHz Fig.A.6.1.11 P
25GHz~7.5GHz Fig.A.6.1.12 P
802.11b 6 ;
7.5GHz ~ 10 GHz Fig.A.6.1.13 P
10 GHz ~ 15 GHz Fig.A.6.1.14 P
15 GHz ~ 20 GHz Fig.A.6.1.15 P
20 GHz ~ 26 GHz Fig.A.6.1.16 P
2.462 GHz Fig.A.6.1.17 P
30 MHz ~ 1 GHz Fig.A.6.1.18 P
1 GHz ~ 2.5 GHz Fig.A.6.1.19 P
11 25GHz~7.5GHz Fig.A.6.1.20 P
7.5GHz ~ 10 GHz Fig.A.6.1.21 P
10 GHz ~ 15 GHz Fig.A.6.1.22 P
15 GHz ~ 20 GHz Fig.A.6.1.23 P
20 GHz ~ 26 GHz Fig.A.6.1.24 P
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802.11g mode
MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.25 P
30 MHz ~ 1 GHz Fig.A.6.1.26 P
1 GHz ~ 2.5 GHz Fig.A.6.1.27 P
25GHz~7.5GHz Fig.A.6.1.28 P
! 7.5 GHz ~ 10 GHz Fig.A.6.1.29 P
10 GHz ~ 15 GHz Fig.A.6.1.30 P
15 GHz ~ 20 GHz Fig.A.6.1.31 P
20 GHz ~ 26 GHz Fig.A.6.1.32 P
2.437 GHz Fig.A.6.1.33 P
30 MHz ~ 1 GHz Fig.A.6.1.34 P
1GHz ~25GHz Fig.A.6.1.35 P
25GHz~7.5GHz Fig.A.6.1.36 P
802.11g 6 ;
7.5GHz ~ 10 GHz Fig.A.6.1.37 P
10 GHz ~ 15 GHz Fig.A.6.1.38 P
15 GHz ~ 20 GHz Fig.A.6.1.39 P
20 GHz ~ 26 GHz Fig.A.6.1.40 P
2.462 GHz Fig.A.6.1.41 P
30 MHz ~ 1 GHz Fig.A.6.1.42 P
1 GHz ~ 2.5 GHz Fig.A.6.1.43 P
11 25GHz~7.5GHz Fig.A.6.1.44 P
7.5GHz ~ 10 GHz Fig.A.6.1.45 P
10 GHz ~ 15 GHz Fig.A.6.1.46 P
15 GHz ~ 20 GHz Fig.A.6.1.47 P
20 GHz ~ 26 GHz Fig.A.6.1.48 P
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802.11n-HT20 mode
MODE Channel Frequency Range Test Results Conclusion
2.412 GHz Fig.A.6.1.49 P
30 MHz ~ 1 GHz Fig.A.6.1.50 P
1GHz ~25GHz Fig.A.6.1.51 P
1 25GHz~75GHz Fig.A.6.1.52 P
7.5GHz ~ 10 GHz Fig.A.6.1.53 P
10 GHz ~ 15 GHz Fig.A.6.1.54 P
15 GHz ~ 20 GHz Fig.A.6.1.55 P
20 GHz ~ 26 GHz Fig.A.6.1.56 P
2.437 GHz Fig.A.6.1.57 P
30 MHz ~ 1 GHz Fig.A.6.1.58 P
1 GHz ~ 2.5 GHz Fig.A.6.1.59 P
802.11n 5 25GHz~7.5GHz Fig.A.6.1.60 P
(HT20) 7.5 GHz ~ 10 GHz Fig.A.6.1.61 P
10 GHz ~ 15 GHz Fig.A.6.1.62 P
15 GHz ~ 20 GHz Fig.A.6.1.63 P
20 GHz ~ 26 GHz Fig.A.6.1.64 P
2.462 GHz Fig.A.6.1.65 P
30 MHz ~ 1 GHz Fig.A.6.1.66 P
1 GHz ~25GHz Fig.A.6.1.67 P
11 25GHz~7.5GHz Fig.A.6.1.68 P
7.5 GHz ~ 10 GHz Fig.A.6.1.69 P
10 GHz ~ 15 GHz Fig.A.6.1.70 P
15 GHz ~ 20 GHz Fig.A.6.1.71 P
20 GHz ~ 26 GHz Fig.A.6.1.72 P
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802.11n-HT40 mode
MODE Channel Frequency Range Test Results Conclusion
2.422 GHz Fig.A.6.1.73 P
30 MHz ~ 1 GHz Fig.A.6.1.74 P
1GHz ~25GHz Fig.A.6.1.75 P
25GHz~75GHz Fig.A.6.1.76 P
3 7.5GHz ~ 10 GHz Fig.A.6.1.77 P
10 GHz ~ 15 GHz Fig.A.6.1.78 P
15 GHz ~ 20 GHz Fig.A.6.1.79 P
20 GHz ~ 26 GHz Fig.A.6.1.80 P
2.437 GHz Fig.A.6.1.81 P
30 MHz ~ 1 GHz Fig.A.6.1.82 P
1 GHz ~ 2.5 GHz Fig.A.6.1.83 P
802.11n 5 25GHz~7.5GHz Fig.A.6.1.84 P
(HT40) 7.5 GHz ~ 10 GHz Fig.A.6.1.85 P
10 GHz ~ 15 GHz Fig.A.6.1.86 P
15 GHz ~ 20 GHz Fig.A.6.1.87 P
20 GHz ~ 26 GHz Fig.A.6.1.88 P
2.452 GHz Fig.A.6.1.89 P
30 MHz ~ 1 GHz Fig.A.6.1.90 P
1 GHz ~25GHz Fig.A.6.1.91 P
9 25GHz~7.5GHz Fig.A.6.1.92 P
7.5 GHz ~ 10 GHz Fig.A.6.1.93 P
10 GHz ~ 15 GHz Fig.A.6.1.94 P
15 GHz ~ 20 GHz Fig.A.6.1.95 P
20 GHz ~ 26 GHz Fig.A.6.1.96 P

Conclusion: Pass
Test graphs as below:
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Conducted Spunous Emission, 302110, channel 1, Centar Frequency 2412 0MHz [2362 0Hz ~ 2462 OMHZ| i b el

I8 13N 2378 E.'!:BIJ 2M5 230 23 24 240 2400 2408 ZEAF ZEE 24N 2438 240 TS 74N Zamt DA5D
FraguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.1  Transmitter Spurious Emission - Conducted (802.11b, Ch1, Center
Frequency)

Conducted Spunous Emissmn, 802 1b, channed 1, Canter Frequency 2412.0MHz | [30 OMHz - 1000 0MHz| Hekl gbm

=0 kL] iE oo 250 30 ¥»=p An0 20 ] 58 L] E=p TR TE0 L] B=0 =00 R 100
FregueneyibHe)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.2 Transmitter Spurious Emission - Conducted (802.11b, Ch1, 30 MHz-1 GHz)
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Conducted Spunous Emission, 80211k, channel 1, Cenger Frequency 2412 OMHz [1000.0MHz ~ 2500 0MHz| Hekl ghm
b1 A0 dF
!
NEA
i 2
RER: i

0000 8,050 1,780 1,150 1,200 1,258 1,308 1,250 l‘.l:EIIJ 1,420 1,560 1,580 1,600 1.6858 1,708 1,750 1 500 1,650 'I.!.HI 1,550 2,000 2053 2,908 2,156 2200 !.'é!l:l 2,500 2 350 2 800 2450 2508
FreguencyMHz)
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Fig.A.6.1.3  Transmitter Spurious Emission - Conducted (802.11b, Ch1, 1 GHz-2.5 GHz)

Conducted Spunous Emission, 302110, channel 1, Centar Frequency 2412 0MHz [2500.0WHz ~ 7500 0MHz| Wekt dom

2800 ZAOG 3,000 '.I.B.IHJ 3400 508 IB00 4000 S300 4400 45600 480 5500 BI00 EE00 56500 !n.ﬂ:ﬂil E00E 5200 E400 GEOD EB0D TO0M0 TIOOD TADD
FraguenepMHz)
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Fig.A.6.1.4  Transmitter Spurious Emission - Conducted (802.11b, Ch1, 2.5 GHz-7.5
GHz)
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Conducied Spunows Emission, 802 11k, channsl 1, Center Frequency 2412 0MHz [T500.0MHz ~ 10000 0MHz] Rl dbem
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FreguencyibHz)
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Fig.A.6.1.5 Transmitter Spurious Emission - Conducted (802.11b, Ch1, 7.5 GHz-10
GHz)

Comducted Spurious Emission, 802110, channel 1, Center Frequency 2412 GlHz 10000 0MHz - 15000 0MHz) Hek gbm
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Fig.A.6.1.6  Transmitter Spurious Emission - Conducted (802.11b, Ch1, 10 GHz-15
GHz)
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Conlucted Spurious Emiessian, 802110, channel 1, Center Frequency 2412 0MHz [15000.0MHz ~ 20000.0MHz] o el
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Fig.A.6.1.7 Transmitter Spurious Emission - Conducted (802.11b, Ch1, 15 GHz-20
GHz)

Comducted Spurious Emission, 802110, channel 1, Center Frequency 2412 GlHz [20000 0MHz ~ 26000 0MHz) ke gom

]
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[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.8  Transmitter Spurious Emission - Conducted (802.11b, Ch1, 20 GHz-26
GHz)
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Conducted Spunous Emission, 802 11k, channel G, Cenger Frequency 2437 OMHz [2387 OMHZz ~ 2487 OMHz| ke gom
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L}k
[22] L
%
e i
o ff’ ¥ Y 1

2350 139 2400 2405 2480 TAVE  ZEM Z4E 24N 2435 !.1.»“] LS  Zam) 2458 2450 2485 TAT0 Z4TS  Z4B3 2485
FraguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.9 Transmitter Spurious Emission - Conducted (802.11b, Ch6, Center
Frequency)

Conducted Spunous Emigsmn, 802 1b, channsd 6, Center Frequency 2437 0MHz | [30 OMHz - 1000 0MHz| Hekl gbm
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Fig.A.6.1.10 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 30 MHz-1 GHz)
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Fig.A.6.1.11 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 1 GHz-2.5 GHz)

Corducted Spunous Emission, 02110, channel &, Center Frequency 2437 OMHz [2500.00MHz ~ T500.0MHz] Wekt dom
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Fig.A.6.1.12 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 2.5 GHz-7.5
GHz)
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Fig.A.6.1.13 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 7.5 GHz-10
GHz)
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Fig.A.6.1.14 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 10 GHz-15
GHz)
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Fig.A.6.1.15 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 15 GHz-20
GHz)

Comducted Spurious Emission, 802110, channel &, Center Frequency 2437 0Hz [20000 0MHz ~ 26000 0MHz) Hek gbm
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Fig.A.6.1.16 Transmitter Spurious Emission - Conducted (802.11b, Ch6, 20 GHz-26
GHz)
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Fig.A.6.1.17 Transmitter Spurious Emission - Conducted (802.11b, Ch11, Center
Frequency)

Conducted Spunciis Emesson, 802 110, channel 11, Center Fraguency 2462 0&iHz [30.0MHz ~ 1000, OkHz] Hekl gbm
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Fig.A.6.1.18 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 30 MHz-1
GHz)
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Fig.A.6.1.19 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 1 GHz-2.5
GHz)
Conducted Spunows Emission, 802 11k, channsl 11, Center Frequency 2462 0MHz [2500.0MHz - T500.0MHz] ' '_:-'-'
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Fig.A.6.1.20 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 2.5 GHz-7.5
GHz)
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Fig.A.6.1.21 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 7.5 GHz-10
GHz)
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Fig.A.6.1.22 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 10 GHz-15
GHz)
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Fig.A.6.1.23 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 15 GHz-20
GHz)

Conducted Spunous Emisaion, 302 11k, channel 11, Center Frequency 2462 0MHz [20000.0MHz - 26000 0MHZ] Hekl gbm
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Fig.A.6.1.24 Transmitter Spurious Emission - Conducted (802.11b, Ch11, 20 GHz-26
GHz)

©Copyright. All rights reserved by CTTL.



— No. 114Z49143-SRD01
=777 Page51 of 118

Conducted Spunous Emission, 302115, channel 1, Centar Frequency 2412 0MHz [2362 0Hz ~ 2462 OMHZ| i b el

= o .f : }.Mu\t . _

<0 ek okttt 4

I8 13N 2378 E.'!:BIJ 2M5 230 23 24 240 2400 2408 ZEAF ZEE 24N 2438 240 TS 74N Zamt DA5D
FraguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.25 Transmitter Spurious Emission - Conducted (802.11g, Ch1, Center
Frequency)

Conducted Spunous Emissmn, 802 11g. channed 1, Canter Frequency 2412.0MHz | [30 OMHz - 1000 0MHz| Hekl gbm
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Fig.A.6.1.26 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 30 MHz-1 GHz)
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Fig.A.6.1.27 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 1 GHz-2.5 GHz)
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g.A.6.1.28 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 2.5 GHz-7.5
GHz)
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Fig.A.6.1.29 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 7.5 GHz-10
GHz)
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Fig.A.6.1.30 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 10 GHz-15
GHz)
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Fig.A.6.1.31 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 15 GHz-20
GHz)
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Fig.A.6.1.32 Transmitter Spurious Emission - Conducted (802.11g, Ch1, 20 GHz-26
GHz)
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Fig.A.6.1.33 Transmitter Spurious Emission - Conducted (802.11g, Ch6, Center
Frequency)

Conducted Spunous Emissmn, 802 11g. channed 6, Center Frequency 2437 0MHz | [30 OMHz - 1000 0MHz| Hekl gbm
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Fig.A.6.1.34 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 30 MHz-1 GHz)
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Fig.A.6.1.35 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 1 GHz-2.5 GHz)

Corducted Spunous Emission, 02115, channel &, Center Frequency 2437 OMHz [2500.0MHz ~ T500.0MHz] i el
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Fig.A.6.1.36 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 2.5 GHz-7.5

GHz)
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Fig.A.6.1.37 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 7.5 GHz-10
GHz)
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Fig.A.6.1.38 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 10 GHz-15
GHz)
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Fig.A.6.1.39 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 15 GHz-20
GHz)
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Fig.A.6.1.40 Transmitter Spurious Emission - Conducted (802.11g, Ch6, 20 GHz-26
GHz)
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Fig.A.6.1.41 Transmitter Spurious Emission - Conducted (802.11g, Ch11, Center
Frequency)

Conducted Spunciis Emesson, 802 11g, channel 11, Center Fraguency 2462 0&iHz [30.0MHz ~ 1000, OkiHz] Hekl gbm
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Fig.A.6.1.42 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 30 MHz-1
GHz)
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Fig.A.6.1.43 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 1 GHz-2.5
GHz)
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Fig.A.6.1.44 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 2.5 GHz-7.5
GHz)
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Fig.A.6.1.45 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 7.5 GHz-10
GHz)
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Fig.A.6.1.46 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 10 GHz-15
GHz)
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Fig.A.6.1.47 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 15 GHz-20
GHz)
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Fig.A.6.1.48 Transmitter Spurious Emission - Conducted (802.11g, Ch11, 20 GHz-26
GHz)

©Copyright. All rights reserved by CTTL.



A No. 114Z49143-SRD01
=777 Page63 of 118

Conducted Spunous Emession. 80211020, chanmel 1, Centes Fraquency 2412.0MHz | [2362.0MHz ~ 24632 OhHz] fiatl divm

Gy | |
. o e . e |

g Mﬁmm"l | N :
= WMM %wﬁ-—

I8 13N 2378 E.'!:BIJ 2M5 230 23 24 240 2400 2408 ZEAF ZEE 24N 2438 240 TS 74N Zamt DA5D
FraguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.49 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, Center
Frequency)
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Fig.A.6.1.50 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 30 MHz-1
GHz)
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Fig.A.6.1.51 Transmitter Spurious Emission - Conducted (802.11n-HT20, Chl, 1
GHz-2.5 GHz)

Conducted Spunous Emession. 802.110-20, chanmel 1. Center Frequency 2412 0MHz | [2500 0MHz - T500000MHz] ke gom
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Fig.A.6.1.52 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.53 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 7.5
GHz-10 GHz)

Conducied Spunous Emigsson, B02. 11020, channed 1, Center Frequency 2412 0MHz | [10000.0MHz ~ 15000 0MHz] Hekl gbm
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Fig.A.6.1.54 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 10
GHz-15 GHz)
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Fig.A.6.1.55 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 15
GHz-20 GHz)

Conducied Spunous Emissson, B02. 11020, channed 1, Center Frequency 2412 0MHz  [20000.00MHz ~ 26000 0MHz] Hekl gbm
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Fig.A.6.1.56 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch1, 20
GHz-26 GHz)
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Fig.A.6.1.57 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, Center
Frequency)

Conducted Spurious Ernission, B02.11n-20, charmel &, Cenber Frequency 2437 0MHz {30 0MHz - 1000 GMHz) Hel gbm
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Fig.A.6.1.58 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 30 MHz-1
GHz)
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Fig.A.6.1.59 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 1
GHz-2.5 GHz)

Conducted Spunous Emession. 802.110-20, chanmel §. Center Frequency 2437 0MHz  [2500 0MHz - T500000MHz] ke gom
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Fig.A.6.1.60 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.61 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 7.5
GHz-10 GHz)

Conduciad Spunous Emissson, B02.11n-20, channed 6, Center Frequency 2437 0MHz [10000.0MHz ~ 15000.0MHz) Hekl gbm
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Fig.A.6.1.62 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 10
GHz-15 GHz)
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Fig.A.6.1.63 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 15
GHz-20 GHz)

Conduciad Spunous Emissson, B02.11n-20, channed 6, Center Frequency 2437 0MHz | [20000.0MHz ~ 26000.0MHz) Hekl gbm
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Fig.A.6.1.64 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch6, 20
GHz-26 GHz)
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Fig.A.6.1.65 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, Center
Frequency)

Conducted Spunious Emission, 302 11n-20, channel 11, Center Frequency 2462 OMHz | [30.00MHz ~ 1000 OMHz] Hekl gbm
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Fig.A.6.1.66 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 30
MHz-1 GHz)
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Fig.A.6.1.67 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 1
GHz-2.5 GHz)

Conducted Spurous Emisaion, 502 11n-20, charmel 11, Center Frequency 2462 OMHz _[2500 0MHz - 7500 0MHz] ke gom
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Fig.A.6.1.68 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.69 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 7.5
GHz-10 GHz)

Conducted Spumsus Emession, B02.110-20, chanmel 11, Center Fraguency 2462 OMHz [10000.00Hz - 15000 0Hz) Hekl gbm
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FreguenesyibHz)
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Fig.A.6.1.70 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 10
GHz-15 GHz)

©Copyright. All rights reserved by CTTL.



— No. 114Z49143-SRD01
=777 Page74 of 118

Conducted Spurmous Emeseion, BI2.110-20, channel 11, Cenler Fraguency 2452.0MHz 15000 0MHz ~ 20000 08Hz] o el

EEETY

15500 15,205 12, &0 15,600 15500 1E.O0E 18,250 18,400 16500 120G 17,000 17,200 17 400 17 603 17,0600 10,000 50200 18 800 18,630 18,500 '|BJEIIH‘ 15,200 15,430 15.@']'] 0805 26,000
FreguenesybHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.71 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 15
GHz-20 GHz)

Conducted Spumsus Emession, B02.110-20, chanrel 11, Center Fraguency 2462 OMHz [20000.00MHz ~ 26000 (Hz) a0 dim
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Fig.A.6.1.72 Transmitter Spurious Emission - Conducted (802.11n-HT20, Ch11, 20
GHz-26 GHz)
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Fig.A.6.1.73 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, Center
Frequency)

Conducted Spurioas Erission, B02.11n-40, charmel 3, Cenber Frequency 2422 0MHz {30 0MHz - 1000 GMHz) ke gom
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Fig.A.6.1.74 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 30 MHz-1
GHz)
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Fig.A.6.1.75 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 1
GHz-2.5 GHz)

Conducted Spunous Emession. 302.110-40, chanmel 3. Center Frequency 2472 0MHz | [2500 0MHz - T500000MHz] Hatl dben
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Fig.A.6.1.76 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.77 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 7.5
GHz-10 GHz)

Conduciad Spunous Emissson, B02.11n-50, channet 3, Center Frequency 2422 0MHz [10000.0MHz ~ 15000.0MHz) Hekl gbm
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Fig.A.6.1.78 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 10
GHz-15 GHz)
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Fig.A.6.1.79 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 15
GHz-20 GHz)

Conduciad Spunous Emissson, 802 11n-50, channet 3, Center Frequency 2422 0MHz | [20000.0MHz ~ 26000.0MHz) Hekl gbm
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Fig.A.6.1.80 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch3, 20
GHz-26 GHz)

©Copyright. All rights reserved by CTTL.



— No. 114Z49143-SRD01
=777 Page79 of 118

Conducted Spuncus Emession. B02.11n-40, chanmel &, Cenber Frequency 2437.0MHz ,[233T 0MHz ~ 2487 00MHz]

D : i Upi_-f‘_ : l,!u\ : o i
/ | .

i b
JHMWM ' g whed

23530 I3% 2400 2405 2480 TAVE  ZENF 242 24N 2435 2440 Z &S T4} ZABL 2460 2488 TAN0 ZATE  ZABY 24BE
FraguenepMHz)

[=Traca  =cLimiLine ¥ Warksd |}

Fig.A.6.1.81 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, Center
Frequency)

Conducted Spuribus Emission, B02.11n-40, charnel 6, Cenber Frequency 2437 0MHz (30 0MHz ~ 1000 GMHz)
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Fig.A.6.1.82 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 30 MHz-1
GHz)
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Fig.A.6.1.83 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 1
GHz-2.5 GHz)

Conducted Spuncus Emession. 802.110-40, chanmel §. Cenber Frequency 2437 0MHz [2500 0MHz - T500000MHz] ke gom
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Fig.A.6.1.84 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.85 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 7.5
GHz-10 GHz)

Conduciad Spunous Emissson, B02.11n-50, channed 6, Center Frequency 2437 0MHz [10000.0MHz ~ 15000.0MHz) Hekl gbm
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Fig.A.6.1.86 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 10
GHz-15 GHz)
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Fig.A.6.1.87 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 15
GHz-20 GHz)

Conduciad Spunous Emissson, B02.11n-50, channed 6, Center Frequency 2437 0MHz | [20000.0MHz ~ 26000.0MHz) Hekl gbm
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Fig.A.6.1.88 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch6, 20
GHz-26 GHz)
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Fig.A.6.1.89 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, Center
Frequency)

Conducted Spurious Ernission, B02.11n-40, charmel 3, Cenber Frequency 2452 0MHz {30 0MHz - 1000 GMHz) ke gom
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Fig.A.6.1.90 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 30 MHz-1
GHz)
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Fig.A.6.1.91 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 1
GHz-2.5 GHz)
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Fig.A.6.1.92 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 2.5
GHz-7.5 GHz)
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Fig.A.6.1.93 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 7.5
GHz-10 GHz)
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Fig.A.6.1.94 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 10
GHz-15 GHz)
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Fig.A.6.1.95 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 15
GHz-20 GHz)
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Fig.A.6.1.96 Transmitter Spurious Emission - Conducted (802.11n-HT40, Ch9, 20
GHz-26 GHz)
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Method of Measurement: See ANSI| C63.10-2013-clause 6.4 &6.5 & 6.6

Measurement Limit:

Standard

Limit

FCC 47 CFR Part 15.247, 15.205, 15.209

20dB below peak output power

In addition, radiated emissions which fall in the restricted bands, as defined in § 15.205(a), must
also comply with the radiated emission limits specified in § 15.209(a) (see § 15.205(c)).

Limit in restricted band:

Frequency of emission

Field strength(uV/m)

Field strength(dBuV/m)

(MHz)
30-88 100 40
88-216 150 43.5
216-960 200 46
Above 960 500 54

Frequency (MHz)

Field strength(uV/m)

Measurement distance

(m)

0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30

Test Condition

The EUT was placed on a non-conductive table. The measurement antenna was placed at a
distance of 3 meters from the EUT. During the tests, the antenna height and the EUT azimuth
were varied in order to identify the maximum level of emissions from the EUT. This maximization
process was repeated with the EUT positioned in each of its three orthogonal orientations.

Frequency of emission RBW/VBW Sweep Time(s)
(MHz)
30-1000 100KHz/300KHz 5
1000-4000 1MHz/1MHz 15
4000-18000 1MHz/1MHz 40
18000-26500 1MHz/1MHz 20

EUT ID: EUT1
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Measurement Results:
802.11b mode
Mode Channel Frequency Range Test Results Conclusion
Power 2.38GHz ~2.45GHz Fig.A.6.2.1 P
1 1 GHz ~3 GHz Fig.A.6.2.2 P
3 GHz ~ 18 GHz Fig.A.6.2.3 P
9 kHz ~30 MHz Fig.A.6.2.4 P
30 MHz ~1 GHz Fig.A.6.2.5 P
802.11b 6 1 GHz ~ 3 GHz Fig.A.6.2.6 P
3 GHz ~ 18 GHz Fig.A.6.2.7 P
18 GHz~ 26.5 GHz Fig.A.6.2.8 P
Power 2.45GHz ~2.5GHz Fig.A.6.2.9 P
11 1 GHz ~3 GHz Fig.A.6.2.10 P
3 GHz ~ 18 GHz Fig.A.6.2.11 P
802.11g mode
Mode Channel Frequency Range Test Results Conclusion
Power 2.38GHz ~2.43GHz Fig.A.6.2.12 P
1 1 GHz ~3 GHz Fig.A.6.2.13 P
3 GHz ~ 18 GHz Fig.A.6.2.14 P
30 MHz ~1 GHz Fig.A.6.2.15 P
1 GHz ~3 GHz Fig.A.6.2.16 P
802.11g 6 ;
3 GHz ~ 18 GHz Fig.A.6.2.17 P
18 GHz~ 26.5 GHz Fig.A.6.2.18 P
Power 2.45GHz ~2.5GHz Fig.A.6.2.19 P
11 1 GHz ~3 GHz Fig.A.6.2.20 P
3 GHz ~ 18 GHz Fig.A.6.2.21 P
802.11n-HT20 mode
Mode Channel Frequency Range Test Results Conclusion
Power 2.38GHz ~2.45GHz Fig.A.6.2.22 P
1 1 GHz ~ 3 GHz Fig.A.6.2.23 P
3 GHz ~ 18 GHz Fig.A.6.2.24 P
30 MHz ~1 GHz Fig.A.6.2.25 P
802.11n 5 1 GHz ~ 3 GHz Fig.A.6.2.26 P
(HT20) 3 GHz ~ 18 GHz Fig.A.6.2.27 P
18 GHz~ 26.5 GHz Fig.A.6.2.28 P
Power 2.45GHz ~2.5GHz Fig.A.6.2.29 P
11 1 GHz ~3 GHz Fig.A.6.2.30 P
3 GHz ~ 18 GHz Fig.A.6.2.31 P
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802.11n-HT40 mode
Mode Channel Frequency Range Test Results Conclusion
Power 2.38GHz ~2.45GHz Fig.A.6.2.32 P
1 GHz ~3 GHz Fig.A.6.2.33 P
3 3 GHz ~ 18 GHz Fig.A.6.2.34 P
30 MHz ~1 GHz Fig.A.6.2.35 P
802.11n 5 1 GHz ~3 GHz Fig.A.6.2.36 P
(HT40) 3 GHz ~ 18 GHz Fig.A.6.2.37 P
18 GHz~ 26.5 GHz Fig.A.6.2.38 P
Power 2.45GHz ~2.5GHz Fig.A.6.2.39 P
9 1 GHz ~3 GHz Fig.A.6.2.40 P
3 GHz ~ 18 GHz Fig.A.6.2.41 P

Conclusion: Pass

Note:

A "reference path loss" is established and the Agy is the attenuation of “reference path loss”, and
including the gain of receive antenna, the gain of the preamplifier, the cable loss.

Pwea is the field strength recorded from the instrument.

The measurement results are obtained as described below:

Result=PpeatArp= PmeatCable Loss+Antenna Factor

802.11b
Ch1
Frequency(MHz) Result Cable Antenna PMea Polarization
(dBuV/m) | Loss(dB) | Factor | (dBuV/m)
2389.975 46.7 -38.8 27.7 57.800 V
17881.875 60.9 -18.5 45.6 33.800 H
17930.625 60.7 -17.7 45.6 32.800 Vv
17992.500 60.4 -17.7 45.6 32.500 V
17864.063 60.3 -18.5 45.6 33.200 H
17855.625 60.1 -18.5 45.6 33.000 \Y,
Ch6
Frequency(MHz) Result Cable Antenna PMea Polarization
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
17970.938 60.3 -17.7 45.6 32.400 Vv
17998.125 60.3 -17.7 45.6 32.400 H
17880.000 60.1 -18.5 45.6 33.000 V
17914.688 60.1 -17.7 45.6 32.200 H
17867.813 60.0 -18.5 45.6 32.900 \Y,
17986.875 59.9 -17.7 45.6 32.000 H
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Ch11
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2485.350 46.3 -38.9 27.7 57.500 H
17898.750 61.0 -18.5 45.6 33.900 V
17996.250 60.8 -17.7 45.6 32.900 \Y,
17978.438 60.2 -17.7 45.6 32.300 Vv
17910.938 60.1 -18.5 45.6 33.000 Vv
17981.250 60.1 -17.7 45.6 32.200 Vv
802.11g
Ch1
Result Cable Antenna Pwmea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2389.825 53.9 -38.8 27.7 65.000 H
17930.625 60.7 -17.7 45.6 32.800 Vv
17927.813 60.6 -17.7 45.6 32.700 Vv
17866.875 60.5 -18.5 45.6 33.400 Vv
17895.000 60.5 -18.5 45.6 33.400 H
17906.250 60.4 -18.5 45.6 33.300 V
Ch6
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
17958.750 60.9 -17.7 45.6 33.000 Vv
17874.375 60.3 -18.5 45.6 33.200 H
17880.000 60.3 -18.5 45.6 33.200 V
17944.688 60.2 -17.7 45.6 32.300 H
17883.750 60.2 -18.5 45.6 33.100 \Y,
17878.125 59.9 -18.5 45.6 32.800 Vv
Ch11
Result Cable Antenna Pumea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2483.450 58.6 -38.9 27.7 69.800 V
17950.313 61.0 -17.7 45.6 33.100 V
17868.750 60.7 -18.5 45.6 33.600 H
17930.625 60.5 -17.7 45.6 32.600 H
17880.938 60.4 -18.5 45.6 33.300 Vv
17931.563 60.2 -17.7 45.6 32.300 Vv
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802.11n-HT20
Ch1
Frequency(MHz) Result Cable Antenna Pumea Polarization
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2389.325 57.5 -38.8 27.7 68.600 V
17893.125 60.4 -18.5 45.6 33.300 V
17943.750 60.4 -17.7 45.6 32.500 H
17880.938 60.4 -18.5 45.6 33.300 H
17866.875 60.0 -18.5 45.6 32.900 H
17902.500 59.9 -18.5 45.6 32.800 H
Ch6
Frequency(MHz) Result Cable Antenna Pwmea Polarization
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
17888.438 60.7 -18.5 45.6 33.600 \Y,
17895.938 60.5 -18.5 45.6 33.400 H
17845.313 60.5 -18.5 45.6 33.400 Vv
17879.063 60.3 -18.5 45.6 33.200 H
17980.313 60.3 -17.7 45.6 32.400 V
17895.000 60.1 -18.5 45.6 33.000 V
Ch11
Frequency(MHz) Result Cable Antenna PMea Polarization
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2485.725 57.1 -38.9 27.7 68.300 V
17950.313 60.6 -17.7 45.6 32.700 Vv
17844.375 60.3 -18.5 45.6 33.200 H
17892.188 60.1 -18.5 45.6 33.000 V
17855.625 60.1 -18.5 45.6 33.000 H
17896.875 60.1 -18.5 45.6 33.000 H
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802.11n-HT40
Ch3
Result Cable Antenna Pumea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2389.450 56.3 -38.8 27.7 67.400 \Y
17866.875 60.5 -18.5 45.6 33.400 H
17931.563 60.3 -17.7 45.6 32.400 H
17909.063 60.1 -18.5 45.6 33.000 H
17861.250 60.0 -18.5 45.6 32.900 Vv
17865.938 60.0 -18.5 45.6 32.900 H
Ch6
Result Cable Antenna Pwmea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
17865.000 60.9 -18.5 45.6 33.800 \Y,
17888.438 60.5 -18.5 45.6 33.400 Vv
17980.313 60.1 -17.7 45.6 32.200 Vv
17901.563 60.0 -18.5 45.6 32.900 H
18000.000 60.0 -45.6 445 61.066 V
17934.375 60.0 -17.7 45.6 32.100 V
Ch9
Result Cable Antenna PMea Polarization
Frequency(MHz)
(dBuV/m) | Loss(dB) | Factor (dBuV/m)
2487.025 54.5 -38.9 27.7 65.700 Vv
17888.438 60.8 -18.5 45.6 33.700 V
17901.563 60.2 -18.5 45.6 33.100 H
17853.750 60.2 -18.5 45.6 33.100 H
17902.500 60.0 -18.5 45.6 32.900 \Y,
17910.938 60.0 -18.5 45.6 32.900 H

Test graphs as below:
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Fig.A.6.2.2 Transmitter Spurious Emission - Radiated (802.11b, Ch1, 1 GHz-3 GHz)
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Fig.A.6.2.7 Transmitter Spurious Emission - Radiated (802.11b, Ch6, 3 GHz-18 GHz)
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Fig.A.6.2.8 Transmitter Spurious Emission - Radiated (802.11b, Ch6, 18GHz —
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Fig.A.6.2.10 Transmitter Spurious Emission - Radiated (802.11b, Ch11, 1 GHz-3 GHz)

©Copyright. All rights reserved by CTTL.



@,

®
=]
1

~
3
t

No.114Z49143-SRDO01
Page98 of 118

Normal RE_3G-18GHz

FCCPART15—PK

o
o
t

[2]
o
t

3]
o
t

~
o
——+

HECPART5-AVEuH

Level in dBfi#/m
[
(4:1 o o o

w
o
t

25

20

3G

5G 6 7 8 9 106 18G
Frequency in Hz

Fig.A.6.2.11 Transmitter Spurious Emission - Radiated (802.11b, Ch11, 3 GHz-18 GHz)
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Fig.A.6.2.13 Transmitter Spurious Emission - Radiated (802.11g, Ch1, 1 GHz-3 GHz)
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Fig.A.6.2.14 Transmitter Spurious Emission - Radiated (802.11g, Ch1, 3 GHz-18 GHz)
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Fig.A.6.2.15 Transmitter Spurious Emission - Radiated (802.11g, Ch6, 30 MHz-1 GHz)
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Fig.A.6.2.16 Transmitter Spurious Emission - Radiated (802.11g, Ch6, 1 GHz-3 GHz)
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Fig.A.6.2.17 Transmitter Spurious Emission - Radiated (802.11g, Ch6, 3 GHz-18 GHz)
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Fig.A.6.2.18 Transmitter Spurious Emission - Radiated (802.11g, Ch6, 18GHz —
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Fig.A.6.2.20 Transmitter Spurious Emission - Radiated (802.11g, Ch11, 1 GHz-3 GHz)
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Fig.A.6.2.21 Transmitter Spurious Emission - Radiated (802.11g, Ch11, 3 GHz-18 GHz)
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Fig.A.6.2.22 Transmitter Spurious Emission - Radiated (Power): 802.11n-HT20, ch1l,

2.38 GHz - 2.45GHz
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Fig.A.6.2.23 Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch1, 1 GHz-3
GHz)
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Fig.A.6.2.24 Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch1, 3 GHz-18
GHz)
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Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch6, 1 GHz-3
GHz)
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Fig.A.6.2.27 Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch6, 3 GHz-18
GHz)
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Fig.A.6.2.28 Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch6, 18GHz -
26.5GHz)
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Fig.A.6.2.31 Transmitter Spurious Emission - Radiated (802.11n-HT20, Ch11, 3 GHz-18
GHz)
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Fig.A.6.2.32 Transmitter Spurious Emission - Radiated (Power): 802.11n-HT40, ch3,
2.38 GHz - 2.45GHz
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Fig.A.6.2.33 Transmitter Spurious Emission - Radiated (802.11n-HT40, ch3, 1 GHz-3
GHz)
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Fig.A.6.2.34 Transmitter Spurious Emission - Radiated (802.11n-HT40, ch3, 3 GHz-18
GHz)
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Transmitter Spurious Emission - Radiated (802.11n-HT40, Ch6, 30 MHz-1
GHz)
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Fig.A.6.2.36 Transmitter Spurious Emission - Radiated (802.11n-HT40, Ch6, 1 GHz-3

GHz)
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Fig.A.6.2.37 Transmitter Spurious Emission - Radiated (802.11n-HT40, Ch6, 3 GHz-18
GHz)
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Fig.A.6.2.38 Transmitter Spurious Emission - Radiated (802.11n-HT40, Ch6, 18GHz —
26.5GHz)
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Fig.A.6.2.39 Transmitter Spurious Emission - Radiated (Power): 802.11n-HT40, ch9,
2.45 GHz - 2.50GHz
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Fig.A.6.2.40 Transmitter Spurious Emission - Radiated (802.11n-HT40, ch9, 1 GHz-3

GHz)
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Fig.A.6.2.41 Transmitter Spurious Emission - Radiated (802.11n-HT40, ch9, 3 GHz-18

GHz)
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A.7. AC Power-line Conducted Emission

Method of Measurement: See ANSI| C63.10-2013-clause 6.2

1

The one EUT cable configuration and arrangement and mode of operation that produced the
emission with the highest amplitude relative to the limit is selected for the final measurement,
while applying the appropriate modulating signal to the EUT.

If the EUT is relocated from an exploratory test site to a final test site, the highest emissions
shall be remaximized at the final test location before final ac power-line conducted emission
measurements are performed.

The final test on all current-carrying conductors of all of the power cords to the equipment that
comprises the EUT (but not the cords associated with other non-EUT equipment in the
system) is then performed for the full frequency range for which the EUT is being tested for
compliance without further variation of the EUT arrangement, cable positions, or EUT mode of
operation.

If the EUT is comprised of equipment units that have their own separate ac power
connections, e.g., floor-standing equipment with independent power cords for each shelf that
are able to connect directly to the ac power network, each current-carrying conductor of one
unit is measured while the other units are connected to a second (or more) LISN(s). All units
shall be separately measured. If a power strip is provided by the manufacturer, to supply all of
the units making up the EUT, only the conductors in the power cord of the power strip shall be
measured.

If the EUT uses a detachable antenna, these measurements shall be made with a suitable
dummy load connected to the antenna output terminals; otherwise, the tests shall be made
with the antenna connected and, if adjustable, fully extended. When measuring the ac
conducted emissions from a device that operates between 150 kHz and 30 MHz a
non-detachable antenna may be replaced with a dummy load for the measurements within
the fundamental emission band of the transmitter, but only for those measurements.36
Record the six highest EUT emissions relative to the limit of each of the current-carrying
conductors of the power cords of the equipment that comprises the EUT over the frequency
range specified by the procuring or regulatory agency. Diagram or photograph the test setup
that was used. See Clause 8 for full reporting requirements.

Test Condition:

Voltage (V) Frequency (Hz)

120 60
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Measurement Result and limit:

WLAN (Quasi-peak Limit)
. Result (dBuV)
Frequency 1ange || Quastpeck with charger Conelusion
802.11b Idle
0.15t0 0.5 66 to 56

0.5t05 56 Fig.A.7.1 Fig.A.7.2 P

510 30 60
NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz to
0.5 MHz.

WLAN (Average Limit)
o Result (dBuV)
Frequency range | Average Limit X ,
With charger Conclusion
(MHz) (dBuv)
802.11b Idle

0.15t0 0.5 56 to 46
0.5to5 46 Fig.A.7.1 Fig.A.7.2 P
510 30 50

NOTE: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz

to 0.5 MHz.

Conclusion: Pass

Test graphs as below:
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Fig.A.7.1 AC Powerline Conducted Emission-802.11b
Note: The graphic result above is the maximum of the measurements for both phase line and

Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBpV) Time (kHz) (dB) (dB) (dBpV)
(ms)
0.420000 35.1 2000.0 9.000 On L1 20.0 224 57.4
0.636000 34.1 2000.0 9.000 On L1 19.9 21.9 56.0
0.991500 35.1 2000.0 9.000 On L1 19.8 20.9 56.0
1.968000 34.8 2000.0 9.000 On L1 19.7 21.2 56.0
2.386500 34.0 2000.0 9.000 On L1 19.7 22.0 56.0
15.801000 37.1 2000.0 9.000 On L1 19.8 22.9 60.0
Final Result 2
Frequency | CAverage | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBuV)
(ms)
0.451500 26.6 2000.0 9.000 On L1 20.0 20.3 46.8
1.059000 26.1 2000.0 9.000 On L1 19.8 19.9 46.0
1.941000 25.0 2000.0 9.000 On L1 19.7 21.0 46.0
2.413500 24.0 2000.0 9.000 On L1 19.7 22.0 46.0
15.531000 27.3 2000.0 9.000 On L1 19.8 22.7 50.0
18.006000 26.5 2000.0 9.000 On L1 19.9 23.5 50.0
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Fig.A.7.2 AC Powerline Conducted Emission-Idle

Note: The graphic result above is the maximum of the measurements for both phase line and
neutral line.

Final Result 1

Frequency | QuasiPeak | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBuV) Time (kHz) (dB) (dB) (dBpV)
(ms)
0.424500 33.9 2000.0 9.000 On N 20.0 23.5 57.4
0.663000 354 2000.0 9.000 On L1 19.9 20.6 56.0
1.117500 36.0 2000.0 9.000 On L1 19.8 20.0 56.0
1.446000 34.8 2000.0 9.000 On L1 19.7 21.2 56.0
2.319000 34.1 2000.0 9.000 On L1 19.7 21.9 56.0
17.205000 37.1 2000.0 9.000 On L1 19.9 22.9 60.0
Final Result 2
Frequency | CAverage | Meas. | Bandwidth | Filter | Line | Corr. | Margin Limit
(MHz) (dBpV) Time (kHz) (dB) (dB) (dBupV)
(ms)
0.568500 25.7 2000.0 9.000 On L1 20.0 20.3 46.0
1.117500 26.3 2000.0 9.000 On L1 19.8 19.7 46.0
1.482000 25.6 2000.0 9.000 On L1 19.7 20.4 46.0
2.769000 23.2 2000.0 9.000 On L1 19.7 22.8 46.0
16.890000 27.4 2000.0 9.000 On L1 19.8 22.6 50.0
17.709000 27.0 2000.0 9.000 On L1 19.9 23.0 50.0

©Copyright. All rights reserved by CTTL.



|

No. 114Z49143-SRDO01

=777 Page118 of 118
N

ANNEX B: Accreditation Certificate

China National Accreditation Service for Conformity Assessment

LABORATORY ACCREDITATION CERTIFICATE

(No. CNAS L0570 )

Telecommunication Technology Labs,

Academy of Telecommunication Research, MIIT
Na.52, Huavuan North Road, Haidian District, Beijing, China

No.51, Xuevuan Road, Haidian District, Beijing, China

to ISO/IEC 17025:2005 General Requirements for the Competence of
Testing and Calibration Laboratories(CNAS-CL01 Accreditation Criteria
for the Competence of Testing and Calibration Laboratories) for the
competence in the field of testing and calibration.

The scope of accreditation is detailed in the attached schedule bearing the same
accreditation number as above. The schedule forms an integral part of this

certificate.

Date of Issue: 2014-10-29 [P
Date of Expiry: 2017-06-19 }
Date of Initial Accreditation: 1998-07-03

Signed on hehall of China National Accreditation Service
for Conformity Assessment

Chins Natiwnal Accreditalisn Serviee for Cenlsrmity Asscinmest (CNAR) §s sutherieed by Certificstion smd Arereditation
Vilminisiration wf the Prople’s Hepoblic of Chine (CNCA) 1 speraie the mathensl acerediiation sehemes Tor conformity etseaoment
CHAS b ihe signatery to Isirruationsl Laborainry Acereditation Conprratios Mabillsiera] Recogmliion Arraagemant (1LAD MHA) auil
sk Paeifle Labaratary Acerediisthin Coapa el bon Vilillateral Recogsiilon Arrangemeni {APLAC MM AL

H C—
No.CNAS AL 2

***END OF REPORT***
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